
 

 

 

Te Kaunihera o Tai Tokerau ki te Raki 
 

 

AGENDA 
  

Ordinary Council Meeting 
 

Thursday, 21 September 2023  
Time: 10:00 am 

Location: Council Chambers 

Memorial Ave 

Kaikohe 

 

 

Membership: 

Kahika - Mayor Moko Tepania - Chairperson 
Kōwhai - Deputy Mayor Kelly Stratford 
Cr Ann Court 
Cr Felicity Foy 
Cr Hilda Halkyard-Harawira 
Cr Babe Kapa 
Cr Penetaui Kleskovic 
Cr Steve McNally 
Cr Mate Radich 
Cr Tāmati Rākena 
Cr John Vujcich 
 





Ordinary Council Meeting Agenda 21 September 2023 

 

Page 3 

 

Far North District Council 

Ordinary Council Meeting 

will be held in the Council Chambers, Memorial Ave, Kaikohe on: 

Thursday 21 September 2023 at 10:00 am 

[...]
Whilst both standards are suitable for discharge to freshwater, it is the working group’s desire to continue to 

investigate some form of land discharge. This work currently assumes that these treatment qualities will be 

suitable for discharge to land, but even if a discharge to land scheme is implemented in the future, some form 

of water discharge will be required to relieve pressure on the land during periods of unsuitable ground 

conditions or very wet weather. Chemical phosphorus removal has been allowed for in all options, however 

should a land discharge option progress, phosphorus removal may not be required all year round due to the 

potential ability of land treatment to remove phosphorus. 

These effluent limits are proposed to apply after all controlled treatment processes i.e. after UV disinfection or 

membrane filtration. The future role of the CWL are subject to further discussion with the Working Group. It is 

noted that there is potential for the CWL to reduce effluent quality through natural contamination such as bird 

droppings but they could also provide a valuable solids polishing stage if needed to meet discharge 

requirements. 

Table 2. Current effluent data (CWL) and proposed design limits for different options. 

Parameter Unit 
Median 

(existing)* 

Design limits 
for SBR, MLE 

and MBBR 
options 

(standard 1) 

Design 
limits for 

MBR 
option 

(standard 
2) 

Ammoniacal Nitrogen (NH4-N) mg/L 31 - - 

Total Suspended Solids (TSS) mg/L 51 < 20 < 10 

Carbonaceous biochemical oxygen demand 
(CBOD5) 

mg/L 17 < 20 < 10 

Dissolved inorganic Nitrogen (DIN) mg/L 37.2 - - 

Dissolved reactive phosphorus (DRP) mg/L 3.7 - - 

Total Nitrogen (TN) mg/L 34 8-10 4** 

Total Phosphorus (TP) mg/L 5.2 1-2 1-2 

Escherichia coli (E. coli) cfu/100 
mL 

6,867 1,000 (10,000 
at 95%ile) 

100 (1000 
at 95%ile) 

*The data for CWL are from July 2017 to June 2022 

 

7 Kaikohe Wastewater Treatment Plant Mass Balance Assessment, Beca, February 2023.  



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 60 

  

| Introduction and Context |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 7 

Sensitivity: General 

**Requires a highly specified plant and very highly 
trained operators with backup resources 

 

 

1.3 Discharge to Land Options 

Table A3 of Appendix A sets out the long list of discharge methods and whether Beca recommended those 

be carried forward to the short list or not. 

Based on information presented to the Working Group as part of workshop 2, held on 14 October 2022, and 

the follow up online hui on 27 October 2022, the following discharge options are recommended by Beca: 

a)  Discharge to land using Slow Rate Irrigation 

Slow rate irrigation method is the most common method for discharge of treated wastewater to land.  

This method involves a controlled rate of discharge to a vegetated land surface where the wastewater 

infiltrates into the plant root zone and essential nutrients are taken up by the vegetation. Deficit/non-deficit 

methods will be determined based on land availability. Investigations are ongoing into areas of potentially 

suitable land, however early work has indicated that a combination of poorly draining soils and wet winters 

means that a future 100% discharge to land scheme may not be feasible. 

b)  Combined land and water discharge scheme  

A combined land discharge and water discharge scheme utilising slow rate irrigation method is proposed to 

manage treated wastewater discharges when soil moisture conditions prevent discharge to land. This 

system is favoured for sites with poorly draining soils that cannot accommodate treated wastewater 

discharges during wet winter months due to soil moisture saturation.  Due to poor draining soils in the vicinity 

of the Kaikohe WWTP, a combined land and water discharge scheme (CLWD) option may offer a means of 

supporting a partial land discharge scheme without a prohibitively large winter storage requirement. 

The Working Group undertook their own traffic light assessment of the discharge to land options and ngā 

hapū decided the only option they are willing to make GREEN is discharge to land. This includes both deficit 

and non-deficit slow rate irrigation options and includes storage and a relief valve. All other options were 

RED and would only be assessed if land application was proven not to be possible. 

 

  



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 61 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 8 

Sensitivity: General 

2 Short Listed WWTP Upgrade Options  

2.1 Overview and Assumptions 

The existing Kaikohe WWTP comprises of an inlet screen, two anaerobic ponds, an oxidation pond, a 

maturation pond (currently functioning as part of the CWL) and a series of constructed wetland (CWL, 

comprising of 4 cells).  This report refers to anaerobic ponds as follows: 

● Anaerobic pond – a small anaerobic pond as originally designed. This pond is used occasionally, and  

● Anaerobic pond new – an anaerobic pond which was added to WWTP later and currently used continuously  

The WWTP also includes a sludge lagoon (to the north of the oxidation pond) and the geobags storage area 

(to the east of the oxidation pond) (Figure 2). The final CWL discharges to a natural wetland (NWL) and then 

from the wetland discharges to the Wairoro Stream via an unnamed tributary.  

The designated area for the proposed shortlisted upgrades options is presented in Figure 3 and includes: 

● SBR, MLE or MBR upgrade dedicated area outlined in red; and 

● MBBR upgrade dedicated area outlined in green. 

All the options except the MBBR option will be new stand-alone WWTPs. For stand-alone options, the 

anaerobic and oxidation ponds would be decommissioned or if feasible, could be reused as part of a land 

discharge scheme (e.g. the oxidation pond could be reused as a storage facility for treated wastewater prior 

to irrigation). It would be desirable to retain the anaerobic pond for septage receival and pre-treatment. The 

MBBR option would be an upgrade of the existing system. The treatment would comprise of anaerobic ponds 

and oxidation pond before further treatment in the MBBR and associated clarifier. Constructed wetlands could 

be reused for effluent polishing only and is not considered as part of the treatment for all options.   

The WWTP site has a number of site constraints, such as slope, access and dedicated sludge storage areas 

(current and future) which limit the area available for new treatment structures. Therefore, the building platform 

for all of the upgrades is proposed to be created by reclaiming part of the existing oxidation pond. For all the 

options except MBBR, the anaerobic and oxidation ponds will be operational until the new plant is constructed. 

Both ponds will be desludged and decommissioned (unless suitable to be reused for land irrigation storage) 

after the new plant is operational. Given that the oxidation pond currently has spare capacity for BOD 

treatment8 (see Appendix C) it is expected that current pond performance will not be affected by the small pond 

area reduction during the construction period; assuming that the planned oxidation pond desludging activity is 

undertaken first. Desludging of the ponds can be undertaken by removing sludge to geobags.  Draining the 

ponds and leaving sludge to dry naturally is possible if the ponds are not needed for irrigation storage and after 

the new WWTP is in place. The approximate reclaimed area varies between options and is as follows: 

● SBR - 2,400 m2  

● MLE - 1,800 m2  

● MBR 1,800 m2  

● MBBR 1,000 m2  

 

8Kaikohe WWTP Performance Assessment, 11 August 2021 by Jacob. 



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 62 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 9 

Sensitivity: General 

 

Figure 2. Existing Kaikohe WWTP. 

 

Figure 3. Designated areas for proposed upgrades.  



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 63 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 10 

Sensitivity: General 

As mentioned in section 1, the following options were selected for inclusion in the short list assessment. Each 

of the short list options are described below regardless of discharge to the receiving environment (i.e., land 

discharge and/or water discharge). The proposed upgrade options are considered for the design horizon until 

2055. 

2.2 Recommendations for Inlet Screening 

A minimum size of 5 mm screen and grit removal will be required for SBR and MLE options. For MBBR, 

reinstatement of the existing screen is required and (due to legacy detritus in the ponds) screening is required 

on the recycle stream to the MBBR. The normal size of screen for the MBR option is usually 1 to 2mm, as a 

secondary screen following 5 or 6mm primary screening.   

2.3 Sequence Batch Reactor (SBR) and UV disinfection  

The SBR option is proposed as a new stand-alone treatment plant. Realignment of the existing road and 

reclamation of the oxidation pond will be required to build the new SBR system on the existing site (as shown 

in Figure 3). An existing inlet facility replacement, including grit removal will be required as part of an upgrade. 

It is proposed that the current screen is replaced with an integrated inlet works unit consisting of a 5 mm screen 

and grit removal system. Based on per capita screenings amount of 75g/p/d, it is expected that around 400 kg 

of screenings per day will be generated by 2025.  

SBR technology includes wastewater treatment by activated sludge (biomass), where treatment process and 

separation of the biomass occurs in the same reactor in a timed sequence. Two reactors are proposed for 

simultaneous operation, this would allow for continuous treatment as treatment cycles can be configured 

independently from each reactor. This would also allow the SBR system to be designed with a high degree of 

flexibility in terms of treating varying flows and concentrations and to achieve specific treatment quality 

requirements. A total volume of approximately 4,400 m3 is required for two SBRs, allowing 2,200 m3 for each 

reactor. A splitter chamber will be required to direct the flows to the individual SBRs. The reactors will be 

equipped with a fine bubble diffused aeration system with the blowers for air supply. Longitudinally, each 

reactor will be divided into anoxic zones followed by an aerobic zone (known as IDEA configuration).  

Supplementary carbon may be required to achieve the proposed total nitrogen target in the effluent. Therefore 

a carbon dosing system should be allowed for in master planning and cost estimating. The reactors would 

operate in a cycle of fill & aerate, settle and decant phases. A decanting tank will be provided for treated 

wastewater wherefrom treated effluent will be taken to UV disinfection prior to discharge to land and/or CWL. 

Eventually the biomass concentration in the SBRs will rise and will exceed the operational limits. A portion of 

biomass will become excessive and will have to be removed from the reactor, this is called waste activated 

sludge (WAS). WAS will be pumped to a decanting storage tank, were it will be concentrated before dewatering 

by a screw press. The dewatered sludge (1.4 m3/d) would eventually be taken offsite for disposal/further 

treatment. 

A new septage receiving station including screen and grit removal is proposed as part of the upgrades. A 

balancing tank or approximately 75 m3 would be required prior to the SBRs, which would be equipped with a 

mixer and dosing pump. To reduce the load to SBRs septage would be dosed overnight.   

Phosphorus removal is likely to be required for a stream discharge scheme, but unlikely to be required for a 

land discharge scheme. This option assumes, that phosphorus reduction will be achieved by dosing Alum 

directly to SBR tanks. A small dosing pump will be required to dose Alum directly from the storage tank.  

The process diagram for the SBR option is provided in Figure 4 below. 



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 64 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 11 

Sensitivity: General 

 

Figure 4. Process Diagram of Standalone SBR Plant. 

2.4 Modified Ludzack-Ettinger (MLE) and UV disinfection 

Similar as for SBR options, MLE will be a standalone option which will not reuse any of the existing assets and 

will require reclamation part of the pond to create a building platform and upgraded access. The proposed 

process comprises of inlet works, biological reactor (pre denitrification zone, aeration zone, post denitrification 

zone, re-aeration zone), secondary clarification and UV disinfection. Similar to SBR, an inlet facility is proposed 

to be an integrated inlet works unit consisting of a 5 mm screen and grit removal.  

Screened wastewater would undergo grit removal to protect downstream mixers and avoid grit build-up in the 

reactors. Two reactors (with a total volume of approximately 2,500 m3) will be provided for redundancy and 

flexibility, therefore pre-treated wastewater will first go to the splitter chamber, before entering each reactor. 

First wastewater will enter the pre denitrification zone, followed by aeration zone, post anoxic zone and finally 

re-aeration zone. Nitrogen removal will be achieved in two stages, where nitrates created in the aeration zone 

will be first returned to the pre-anoxic zone. Incoming carbon will be used for denitrification in the pre-anoxic 

zone, however it is unlikely that incoming carbon would be sufficient to achieve total the nitrogen target in the 

effluent. Therefore, a post-anoxic zone will be required to remove residual nitrates, supplementary carbon will 

be dosed to this zone. A re-aeration zone is required after the post-anoxic zone to increase oxygen levels 

before treated effluent is discharged.  Mechanical mixers will be required to ensure good mixing in both anoxic 

zones and aeration in aerobic and re-aeration zones. A pump will be required for creating the internal 

recirculation.  

Treated wastewater will be separated from sludge in a conventional gravity clarifier and disinfected by UV prior 

to discharge to land and/or CWL. A portion of sludge settled in the clarifier will be returned to the anoxic zone 

(RAS) to maintain the treatment process. The excess biomass would rapidly accumulate, and this would need 

to be wasted and stabilized. Similar to SBR option, sludge decanting tanks and a screw press would be used 



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 65 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 12 

Sensitivity: General 

for sludge management. The dewatered sludge (2.3 m3/d) would eventually be taken offsite for disposal/further 

treatment. 

Similar to SBR, septage management will be required, which will include a receival station and a balancing 

tank as described in the SBR option. 

Phosphorus removal is likely to be required for a stream discharge scheme, but unlikely to be required for a 

land discharge scheme. This option assumes, that phosphorus reduction will be achieved by dosing Alum to 

post denitrification zone. A small dosing pump will be required to dose Alum directly from the storage tank. 

The process diagram for MLE Option is provided in Figure 5 below.  

 

Figure 5. Process Diagram of Standalone MLE plant. 

2.5 Membrane Bioreactor (MBR)  

MBR is another activated sludge treatment plant option which will completely replace the existing pond 

infrastructure. The MBR plant will be very similar to MLE, except that membrane ultrafiltration will be used 

instead of a secondary clarifier. The inlet facility would be upgraded to an integrated unit, similar as proposed 

to the SBR and MLE options, however a second 1 mm screen will need to be added after grit removal to protect 

the membranes. As shown in the figure below, road re-alignment and reclamation of oxidation pond will be 

required to build the new MBR system on the site. 

MBR is a physical variant of the activated sludge process, which comprises a biological reactor and solids 

removal by membranes. Biologically, the proposed process is similar to the MLE plant which will include the 

same zones as described in MLE option above except that the membranes are used instead of a conventional 

clarifier to separate solids. Membrane treatment also removes most bacteria in the wastewater, therefore UV 

disinfection would not be required to achieve the proposed effluent quality regarding E. coli. Although the MBR 



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 66 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 13 

Sensitivity: General 

could significantly reduce bacteria, it cannot reduce virus. It is expected that all the upgrades could achieve 4 

log norovirus removal9 therefore a provisional UV unit is included as part of the upgrade. 

Two reactors (total volume of approximate 1,800 m3) will be provided for redundancy and flexibility. Screened 

wastewater therefore would go first to the splitter chamber, before entering each reactor. A balancing tank of 

approximately 600m3 is included to balance peak wet weather flows as part of the upgrades. External carbon 

dosing is likely to be required to achieve total nitrogen target levels in the effluent and because the MBR option 

will be targeting a lower total nitrogen concentration (than all the other options), more carbon will be dosed to 

the post anoxic zone. Two membrane trains with two membrane cassettes in each train would be provided for 

redundancy. To sustain the activated sludge concentration in the reactor, a portion of sludge separated in the 

membrane tank would be return back to the anoxic zone (RAS). Similar to the above options, any excess 

sludge from the membrane tanks will be transferred to sludge storage tanks and then to a screw press for 

dewatering. The dewatered sludge (2.2 m3/d) would eventually be taken offsite for disposal/further treatment. 

Similar to SBR, septage management will be required, which will include receival station and a balancing tank 

as described in the SBR option. 

Phosphorus removal is likely to be required for a stream discharge scheme, but unlikely to be required for a 

land discharge scheme. Similar to MLE, this option assumes, that phosphorus reduction will be achieved by 

dosing Alum to post denitrification zone. A small dosing pump will be required to dose Alum directly from the 

storage tank. 

The process diagram for MBR Option is provided in Figure 6 below. 

 

Figure 6. Process Diagram of Standalone MBR Plant. 

 
9 Viral log reduction assessment Kaikohe WWTP, e-mail Beca, 13/12/2022  



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 67 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 14 

Sensitivity: General 

2.6 Moving Bed Bioreactor (MBBR) for effluent polishing, Dissolved Air 
Flotation (DAF) and UV disinfection 

The MBBR Option envisages that the existing pond system (anaerobic and oxidation ponds) will continue to 

operate and an MBBR plant will be added for effluent polishing. Due to space restrictions around the oxidation 

pond outlet area, it is proposed that the MBBR is installed on a reclaimed pond area, similar to the options 

above (refer to Figure 3). Due to site constraints, it is proposed that Dissolved Air Flotation (DAF) unit and UV 

unit would be installed close to the MBBR. This therefore means that the anaerobic ponds would not be used 

for denitrification (due to layout constraints), and hence MBBR itself will be configured to achieve both 

nitrification and denitrification.  

It is understood that the current inlet facility including septic receival is not operational, however will be 

reinstated as part of a short-term upgrade. The incoming wastewater will be screened and will undergo 

treatment in anaerobic pond where from wastewater will enter the oxidation pond for further treatment. A new 

pump station will be installed to pump oxidation pond effluent to the new MBBR plant for nitrogen removal 

(refer to Figure 3). 

As the other options, the MBBR would comprise two reactors for redundancy and flexibility. A total volume of 

approximately 750 m3 is required for two reactors. One reactor will be configured as aerobic and one as an 

anoxic zone.  Reactors will be equipped with an aeration system and mixers accordingly. As mentioned above, 

it is not viable to use the existing anaerobic ponds for denitrification and use incoming carbon, therefore carbon 

dosing will be required. Unlike the above options, MBBR will be configured as a flow through reactor, without 

internal recirculation, therefore the anoxic zone will follow the aerobic zone, were carbon and Alum (for 

phosphorus removal) will be dosed to. Treated wastewater will need to be separated from the solids, therefore 

DAF is proposed for solids separation. UV disinfection will be required after the DAF. Treated wastewater will 

be discharged as per the existing discharge scheme, therefore a gravity pipeline will need to be installed to 

return effluent after the oxidation pond (existing discharge line from the oxidation pond or directly to the CWL).  

Excess sludge from DAF system will be transferred to a sludge storage tank and then to a screw press system. 

Similar to the above options, dewatered sludge (1.7 m3/d) will have to be removed from site for disposal/further 

treatment.   

As mentioned above, phosphorus reduction will be achieved by dosing Alum to the anoxic zone. A small dosing 

pump will be required to dose Alum directly from the storage tank.  

The process diagram for MBBR Option is provided in Figure 7 below. 



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 68 

  

| Short Listed WWTP Upgrade Options |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 15 

Sensitivity: General 

 

Figure 7. Process Diagram of MBBR Option.  

  



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 69 

  

| Whole of Life Carbon for WWTP Upgrade |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 16 

Sensitivity: General 

3 Whole of Life Carbon for WWTP Upgrade 

A comparative whole of life carbon (WOLC) assessment has been completed on each of the four WWTP 

upgrade options (note: this does not include carbon calculations for the discharge to land scheme). This 

includes both capital (embodied) carbon associated with constructing the new assets, as well as operational 

carbon (operating associated emissions). “Carbon” in this context refers to tonnes carbon dioxide equivalent 

(tCO2-e), a standard metric to account for the relative warming impact of different greenhouse gas (GHG) 

sources. 

3.1 Scope and Methodology 

The following methodology was using for completing the whole of life carbon for each of the four WWTP 

upgrade options. 

● For the operational emissions 

– The WSP baseline10 assessment and assumptions for existing Kaikohe WWTP were reviewed. This 

assessment has been updated with new inputs developed as part of this shortlisting exercise (i.e. inputs 

as per the ‘Section 1.2 Basis of Design’ above) to establish a more representative baseline of the 

Kaikohe WWTP emissions. 

– To determine the operational carbon estimates an assessment of operational emissions was developed 

for each option including estimated electricity use and biogenic emissions from wastewater treatment, 

and solids disposal associated emissions.  

● For the capital emissions 

– A review of the key inputs from the design and cost estimates was completed and used to estimate 

approximate quantities of materials required for each option (high level only) 

– The capital carbon was assessed using a bottom-up approach which utilised quantity and rate-based 

information with emissions factors from the ISC materials calculator (Infrastructure Sustainability Council 

Materials Calculator New Zealand Version v2.0, 2019) and environmental product declarations (EPDs) 

from suppliers. The assessment was only be completed for major equipment items (reactors, storage 

tanks, major pipelines and other major plant structures and equipment).  

● The capital and operational carbon assessments were then combined to compare whole of life carbon 

estimates (excluding end-of-life / decommissioning, which is typically a small component of the overall 

lifetime emissions of a long-lived infrastructure asset).   

The scope of the carbon assessment is summarised in   

 
10 Carbon Inventory Report for Far North District Council, Period Financial Year 2018/2019. WSP, 6 July 2020. 



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 70 

  

| Whole of Life Carbon for WWTP Upgrade |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 17 

Sensitivity: General 

Table 333. 

  



Ordinary Council Meeting Agenda 21 September 2023 

 

Item 6.2 - Attachment 3 - Kaikohe WWTP Short Lists Options Report Page 71 

  

| Whole of Life Carbon for WWTP Upgrade |   

 

 

Kaikohe WWTP Short List Options Report | 4700562-1792113892-854 | 2/06/2023 | 18 

Sensitivity: General 

Table 33. Scope of Comparative Carbon Assessments 

Emissions  Definition  Inclusions  Exclusions  Methodology  

Capital (up 
front 
embodied) 
carbon 
emissions  

Emissions 
associated with 
construction of the 
project reported 
as tCO2-e 

▪ Major items only - 
embodied 
emissions in 
materials and 
construction-related 
emissions 

▪ Items insignificant 
to the outcome 
and/or lacking 
suitable emissions 
factors (e.g. 
mechanical and 
E&IC equipment)  

▪ Any changes 
common between 
all options 

▪ Rate and quantity 
based information 

▪ ISC materials 
calculator 

▪ EPDs from 
suppliers 

Operational 
carbon 
emissions  

Emissions 
associated with 
the operation of 
the project 
reported as tCO2-
e/input time 
period or project 
design life 

▪ Energy / electricity 
consumption 

▪ Wastewater 
process emissions 
(CH4 + N2O) 
associated with 
treatment 

▪ Comparative solids 
management / 
disposal emissions 

▪ Wastewater sewer 
emissions assumed 
0 (accounted for at 
the WWTP in line 
with current 
international best 
practice)  

▪ Effluent disposal 
emissions from 
wetland & land 
discharge (common 
& similar effluent 
load between all 
options) 

▪ Water NZ 2021 
Carbon Accounting 
Guidelines for 